
MAIN BED SECTIONS

Order # Part # Description
Qty

On Bed

Qty

Ordered
Order Date

LBT Series with Standard 3” Locking Caster Carriage

LBT7174 80” Grid Deck — Full electric with Head, Foot, and Hi/Lo Motor

Same 76” Grid Deck — Full electric with Head, Foot, and Hi/Lo Motor

LBTL Series with Optional 4” Total Lock Steel Caster Carraige

LBTL7174 80” Grid Deck — Full electric with Head, Foot, and Hi/Lo Motor and Total Locks

Same 76” Grid Deck — Full electric with Head, Foot, and Hi/Lo Motor and Pedal Lock

Copyright © 2011 Basic American Medical Products, a division of GF Health Products, Inc. Page 1 of 7  

LIBERTY BED ORDER FORM
Model 701

To order NEW beds, please contact a GF Health Products Sales Representative

at 1-800-554-9215.

999-0822-185
REV B 04/11

TABLE OF  CONTENTS:
For new or replacement bed service parts please refer to the following pages.

Main Bed Section (Decking, u-levers, caster carriages, casters, end caps, etc.)  . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 2

36” Bed End Components (Standard boards, mounting kits, etc).  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 3

Wallsavers and Mattress Retainers  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 3

Electronic Components (Cables, motors, control boxes, hand controllers/pendants, etc)  . . . . . . . . . . . . . . . . . . . .Page 3

3” Twin Replacement Casters and 4” Total Lock Casters  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 4

Assist Devices (Half rails, foot mounting bracket, assist bars, trapeze adaptors, trapeze supports,

I.V. mount, and traction adaptor)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 4

Standard 4” Extension Pan Kit  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 4

Bed Hardware  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 5

Control Box and Motor Mounting Hardware  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 6

Miscellaneous Hardware and Literature  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 6

Standard Matrix II Bed Diagram  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Page 7

NOTE: Footboard with embedded Staff/Nurse Control, Pan Decks, or Wide Decks are not offered on standard
Liberty Beds.



MAIN BED SECTIONS

Order # Part # Description
Qty

On Bed

Qty

Ordered
Order Date

SLEEP SURFACE ASSEMBLY PARTS (999-0822-960)

Same as Part# 999-0822-900G Main Frame Weldment (Reference-nOT A SERvICE PART) 1

Same as Part# 999-0822-920G Standard Head/Back Grid Deck Weldment (76” & 80”) 1

Same as Part# 999-0822-930G Standard Foot Grid Deck Weldment (80”) 1

999-0822-936G Optional Foot Grid Deck Weldment (76”) (1)

Same as Part# 999-0822-940G Standard Knee Grid Deck Weldment (76” & 80”) 1

Same as Part# 999-0822-031G Knee Pivot Channels 2

Same as Part# 999-0822-036 Leveler Rods 2

HEAD &  FOOT U-LEvERS PARTS

Same as Part# 999-0822-913G Head U-Lever Weldment 1

Same as Part# 999-0822-903G Foot U-Lever Weldment 1

Same as Part# 999-0822-012G Spanner Plates 2

Same as Part# 999-0822-009 Pivot Bushings (on either side of u-lever cylinder) 4

Same as Part# 999-0822-008 Pivot Plated Rods (goes through u-lever cylinder) 2

CASTER CARRIAGE ASSEMBLIES

Same as Part# 999-0779-955G
Standard Caster Carriage Assembly with four
3” Locking Casters

1

LBTL83200 -
Optional Locking Caster Carriage Assembly with
Pedal Lock at Foot end, Caster Keepers at Head, 

four non-locking casters, and all mounting hardware.

(1)

CASTERS (if ordered separately)

Same as Part# 100-6330-061 Single non-Locking Casters for Standard Carriage 2

Same as Part# 100-6330-062 Single Locking Casters for Standard Carriage 2

Same as Part# 100-6330-061 Single non-Locking Casters for Locking Carriage 4

CAPPInG (if ordered separately)

Same as Part# 999-0822-041 Tube Pivot Caps (Black) 8

Same as Part# 100-4700-015 1.00” Square Tube End Cap (Main Frame) 6

Same as Part# 100-4700-017 1.00” x 2.00” Rect. Tube End Cap (2 Main Frame & 4 Carriage) 6

CABLE TIES

Same as Part# 100-1100-018 Standard Long Cable Ties (#84-1-0811) 6

Same as Part# 100-1100-060 Wing Style Cable Ties 6

Copyright © 2011 Basic American Medical Products, a division of GF Health Products, Inc. Page 2 of 7

LIBERTY BED SERVICE PART

ORDER FORM
Model 701

The following list of service parts for the Liberty Bed have been provided for your convenience. Please keep this list in a secure location

and use as a reference when ordering new or replacement parts. A general bed diagram has been provided on the last page.

To order new or replacement SERvICE PARTS, please contact a Basic American Medical Products  

Customer Service Representative at 1-800-365-2338 to confirm you are ordering the right part.

999-0822-185
REV B 04/11

Please see back diagram (page 7) for general part identification.



Order # Part # Description
Qty

On Bed
Qty

Ordered
Order
Date

Same as Part# 999-0822-052 Head Actuator/Motor 1

Same as Part# 999-0808-204 Head Actuator/Motor Cable (25.50”) 1

Same as Part# 999-0822-053 Foot/Knee Actuator/Motor 1

Same as Part# 999-0822-204 Foot/Knee Actuator/Motor Cable (20”) 1

Same as Part# 999-0778-051 Hi/Lo Actuator/Motor 1

Same as Part# 999-0778-204 Hi/Lo Actuator/Motor Cable (8”) 1

Same as Part# 999-0779-300 110 v J-Box/Control Box 1

Same as Part# 999-0775-208 110 J-Box/Control Box 3-Prong Power Cable w/Ground 1

Same as Part# 999-0779-230 220v J-Box/Control Box 1

Same as Part# 999-0775-305 Pendant/Hand Controller (with coiled cable) 1

Same as Part# 999-0791-000 Pendant Holster 1

Same as Part# 999-0822-100 Hi/Lo Motor Shaft Bushings 2

Same as Part# 999-0822-083 18GA Ground Wires 3

Same as Part# 100-5710-019 #10-24 x .375” HWHTC Ground Screws TYP23 7

nOTE: There is no Staff Control available for the Liberty Bed as of the printing of this form.

Please see back diagram (page 7) for general part identification.

BED END COMPONENTS
Order # Part # Description

Qty

On Bed

Qty

Ordered

Order

Date

AB53600 - Solar Oak Hd/Ft Boards 1/1

AB48600 - Westminster (Med) Oak Hd/Ft Boards 1/1

AB80600 - Montana Walnut Hd/Ft Boards 1/1

AB29600CCR - Enter Crown Windsor Mahogany Hd/Ft Boards 1/1

AB04600CCR - Center Crown Wild Cherry Hd/Ft Boards 1/1

nA nA Center Crown Figured Mahogany Hd/Ft Boards -

STAnDARD MOUnTInG KIT 999-0822-000 InCLUDES:

Same as Part# 999-0822-034G LH Mounting Bracket (for mounting boards to frame) 2

Same as Part# 999-0822-035G RH Mounting Bracket (for mounting boards to frame) 2

Hardware Bag 999-0822-999 Includes the following . . .

Same as Part# 100-5425-081 1/4-20 x 20mm Hex Drive JCB-B Bolts 8

Same as Part# 100-9900-060 M4 4mm Hex Allen Wrench 1

Same as Part# 100-7931-007 5/16 x 1.50” Clevis Pin with hole (to adjust bracket position) 4

Same as Part# 100-2001-006 1-9/16 Hair Pin Clip (to adjust bracket position) 4

Same as Part# 999-0822-015 Board Mounting Instruction Sheet 1

Please see back diagram (page 7) for general part identification.

*STAFF CONTROl IS NOT INCluDED IN STANDARD OR CuSTOM BOARD kITS

Copyright © 2011 Basic American Medical Products, a division of GF Health Products, Inc. Page 3 of 7

ElECTRICAl COMPONENTS

Order # Part # Description
Qty

On Bed

Qty

Ordered

Order

Date

Same as Part#
999-0822-180 Standard Wireform Head-end Wallsaver 

(Works with 76”, 80” & trapeze adaptor bracket positions- 

also works on Locking Carriage Assembly: LBTL83200)

1

Same as Part# 999-0822-001 Single Wire Mattress Retainer 1

Please see back diagram (page 7) for general part identification.OTHER COMPONENTS



ASSIST DEVICES

Purchase # Part # Description
Qty Needed

On Bed

Qty

Ordered

Order

Date

Assist Rails

ZA82800
(both rails & hardware)

-
Left - Head Half Side Rails (76”/80”) 

Right - Head Half Side Rails (76”/80”) 
1/1/4

for head end

ZA82900
(includes both rails &

one foot bracket kits)

-
Left - Foot Half Side Rails (76”/80”)

Right - Foot Half Side Rails (76”/80”)

Foot Bracket Kits with hardware

1/1/4
for foot end

- 999-0794-907G Rt. Head (76”/80”) or Lft. Foot (76”/80”) Half Rail 1

- 999-0794-908G Lft. Head (76”/80”) or Rt. Foot (76”/80”) Half Rail 1

- 999-0829-905
Foot Bracket Hardware Bag Only
(Includes 2 brackets, 2 cross tubes and mounting hardware)

1

- 999-0829-023G Single Cross Tube Only 1

- 999-0829-025G Single Foot Bracket Only 1

Assist Bars

ZA80300
(includes hardware)

One Head Assist Bar with Mounting Hardware
(Includes Quick Release Lanyard and Bolt/nut Hardware)

1/2
for head end

- 999-0829-905
Foot Bracket Hardware Bag - Must Be
Ordered to attach Assist Bar to foot end
(Includes 2 brackets, 2 cross tubes and mounting hardware)

1

- 999-0803-902G One Assist Bar only (without hardware) 1

- 999-0784-100 Quick Release Lanyard Assembly only 1

Trapeze Support

ZA83000 - Trapeze Support Adaptor Kit
(Includes Trapeze Support and attaching hardware)

1
for head end

- 999-0830-901G Trapeze Support Weldment Only 1

- 999-0830-905
Trapeze Support Hardware Bag Only
(Includes mounting hardware and 4mm wrench)

1 Bag

ZA78100 Trapeze Bar (Patient Helper Bar) Assembly

STANDARD 4” EXTENSION PAN kIT

Purchase # Part # Description
Qty Needed

On Bed

Qty

Ordered

Order

Date

LBT83300 -
4” Standard Extension Foot Pan Kit
(Includes Pan, LH & RH brackets, and mounting hardware)

1 kit

- 999-0833-901G LH Footboard Extension Bracket only 1

- 999-0833-902G RH Footboard Extension Bracket only 1

- 999-0833-995 Extension Pan Hardware Bag only 1

WIDE KITS AnD WIDE 4” EXPAnSIOn KITS ARE nOT AvAILABLE On THE LIBERTY BED

REPlACEMENT 3” CASTERS & OPTIONAl 4” CASTERS

Purchase # Part # Description
Qty Needed

On Bed

Qty

Ordered

Order

Date

Same as Part# 100-6330-062 Single Locking 3” Twin Casters with 7/16-14 Stem 4

Same as Part# 100-6744-001 7/16-14 Full nylon Lock nut 4

Parts for Converting/Replacing) to 4” Total Lock Steel Casters (no kit - order individual parts) . . .

Same as Part# 100-6340-015 4” Double Lock Caster with .513” Dia. x 1.625” Stem 4

Same as Part# 999-0806-150 4” Caster Mounting Bracket Adapter 4

Same as Part# 100-6750-005 1/2-13 High hex Head nylon Lock nut 4

Copyright © 2011 Basic American Medical Products, a division of GF Health Products, Inc. Page 4 of 7

NOTE: Rail “Kits” include both Quick Release Lanyard and Locking Bolt/Nut mounting hardware



Copyright © 2011 Basic American Medical Products, a division of GF Health Products, Inc. Page 5 of 7

BED HARDWARE

Purchase # Part # Description
Qty

On Bed

Qty

Ordered

Order

Date

DECK TO FRAME MOUNTING HARDWARE 

Same as Part# 100-5431-002 5/16-18 x .375" Hex Washer Head Machine Screw
Secures Head & Knee Decks to Pan Seat and Knee to Foot Deck

6 

Same as Part# 999-0032-010 Short Self-Wrenching nut
Secures Head & Knee Decks to Pan Seat and Knee to Foot Deck

6

Same as Part# 999-0808-455 12mm x 55mm Clevis Pin with hole
Secures Head & Knee Decks to Pan Seat Brackets

2

Same as Part# 100-7518-001 7/16 - .50” Circle Cotter
Secures Clevis Pin for Head & Knee Decks to Pan Seat Brackets

2

Same as Part# 100-8031-001 5/16” External Retaining Ring
Secures leveler Rods to Frame Leveler Mounting Weldments

2

U-LEVERS TO MAIN FRAME AND RADIAL ARM MOUNTING HARDWARE 

Same as Part# 100-5725-005 1/4-20 x .75” HWH Self-Tapping Screw - Type F
Secures Tube Pivot Caps to vertical Main Frame Tubes

4

Same as Part# 100-8050-008 1/2” E-Style Retaining Ring
Secures Spanner tubes to U-Lever Pivot Rods

4

ELECTRONIC COMPONENTS TO MAIN FRAME AND DECKING 

Same as Part# 999-0808-455 12mm x 55mm Clevis Pin with hole
Secures Motors to Decks, Pivot Channels & Main Frame Brackets

5

Same as Part# 100- 1/2” Reg .062 Rue Ring
Secures Standard Locking Casters to Carriage Mounting Brackets

5

Same as Part# 100-7518-001 7/16 - .50” Circle Cotter
Secures Clevis Pins to Decks, Pivot Channels & Main Frame Brackets

1

Same as Part# 100-7938-002 3/8-1.75” Clevis Pin with hole
Secures Hi/Lo Motor Shaft to Foot Deck Bracket

1

Same as Part# 100-8431-019 .688OD X .344ID X .055”Thk ID SAE Flat Washer 
Seats between Hi/Lo Motor Flange Bushings and Pivot Channel Arms

2

Same as Part# 999-0822-100 Hi/Lo Motor Shaft Flange Bushings
Seats inside both sides of Motor Shaft Hole

2

Same as Part# 100-5710-019 #10-24 x .375” Hex Washer Head Ground Screw
Secures Ground Wire to Main Frame Bracket

1

STANDARD CASTER CARRIAGE MOUNTING HARDWARE 

Same as Part# 100-6744-001 7/16-14 Full Hex Head nylon Lock nut 
Secures Standard Locking Casters to Carriage Mounting Brackets

4

Same as Part# 100-5725-005 1/4-20 x .75” HWH Self-Tapping Screw - Type F
Secures Tube Pivot Caps to vertical Caster Carriage Tubes

4

OPTIONAL PEDAL LOCK & CASTER KEEPER HARDWARE

Same as Part# 100-5431-025 5/16-18 x 2.50” Machine Screw (part of 999-0832-980G)
Secures Pedal Lock to Carriage Cross Brace

1

Same as Part# 100-6731-006 5/16-18 Thin nylon Lock nut (part of 999-0832-980G)
Secures Pedal Lock Machine Screw to Carriage Cross Brace

1

Same as Part# 999-0809-150G Inner Keeper
2 used on Optional Pedal Lock Carriage Caster (head end)

2

Same as Part# 999-0809-151G LH Outer Keeper
1 used on Optional Pedal Lock Carriage Caster (head end)

1

Same as Part# 999-0809-151G RH Outer Keeper
1 used on Optional Pedal Lock Carriage Caster (head end)

1

Same as Part# 100-6744-002 7/16-14 Thin Hex Head nylon Lock nut 
Secures non-Locking Casters to Head End of Pedal Lock Carriage

2

Same as Part# 100-5425-059 1/4-20 x 2.50” Hex Head Cap Screw
Used to secure Inner Keeper to Outer Keeper

2

Same as Part# 100-6725-003 1/4-20 Thin nylon Lock nut
Secures Hex Head Cap Screw to Inner Keeper and Outer Keeper

2



CONTROL BOX AND MOTOR MOUNTING HARDWARE 

Purchase # Part # Description
Qty

On Bed
Qty

Ordered
Order
Date

CONTROL BOX MOUNTING HARDWARE 

-
Cannot be

ordered separately
Control Box Clip (comes with control box)
Secures Control Box to Head Motor Chassis

1

-
Cannot be

ordered separately
Control Box Cord Retainer Clip (comes with control box)
Secures Cables to Control Box ports

1

Same as Part# 100-1100-050 17.5” nylon Cable Tie
Secures Control Box to Head Motor Chassis

1

Same as Part# 100-5710-013 #10-24 x .375” Phillips Pan Head Self-Tapping Screw
Secures Ground Wire to Main Frame Rail

1

HEAD MOTOR MOUNTING HARDWARE 

Same as Part# 999-0808-455 12mm Dia. x 55mm Clevis Pin with hole
Secures Head Motor Housing & Shaft to Head Deck & Frame Brace

2

Same as Part# 100-7500-015 .50” Reg. .062 Rue Ring
Secures Frame Brace & Motor Housing Mounting Clevis Pins

1

100-7518-001 7/16 Circle Cotter
Secures Head Deck & Motor Shaft Mounting Clevis Pins

1

FOOT MOTOR MOUNTING HARDWARE 

Same as Part# 999-0808-455 12mm Dia. x 55mm Clevis Pin with hole
Secures Foot Motor Housing & Shaft to Knee Deck & Frame Brace

2

Same as Part# 100-7500-015 .50” Reg. .062 Rue Ring
Secures Foot Mounting Clevis Pins to Frame Brace & Deck

2

HI/LO MOTOR MOUNTING HARDWARE 

Same as Part# 999-0775-445 12mm Dia. x 45mm Clevis Pin with hole
Secures Hi/Lo Motor Housing to Center Frame Brace

1

Same as Part# 999-7938-002 .375” x 1.75” Clevis Pin with hole
Secures Hi/Lo Motor Shaft to U-Lever Weldment

1

Same as Part# 100-7500-015 .50” Reg. .062 Rue Ring
Secures Hi/Lo Housing and Shaft Clevis Pins to weldment & deck

2

Copyright © 2011 Basic American Medical Products, a division of GF Health Products, Inc. Page 6 of 7

MISCELLANEOUS HARDWARE & INSTRUCTION LITERATURE

Order # Part # Description
Qty

On Bed
Qty

Ordered
Order
Date

Same as Part# 100-0510-001 Pendant Alligator Clip (for pendant cable) 1

Same as Part# 999-0822-190 Service/Instruction Manual for Liberty Bed 1



W
o

o
d

 L
a

m
in

a
te

S
ta

n
d

a
rd

 F
o

o
t 

B
o

a
rd

(p
a

n
e

l 
c
u

t 
a

w
a

y
fo

r 
v
is

u
a

l 
c
la

ri
ty

)

W
o

o
d

 L
a

m
in

a
te

S
ta

n
d

a
rd

 H
e

a
d

 
B

o
a

rd

F
o

o
t

D
e

c
k

K
n

e
e

D
e

c
k

F
o

o
t

M
o

to
r

H
e

a
d

M
o

to
r

H
i/
L

o
 M

o
to

r 
w

it
h

 C
o

n
tr

o
l 
B

o
x

M
a

in
 F

ra
m

e
S

e
a

t 
P

a
n

S
p

a
n

n
e

r
P

la
te

S
ta

n
d

a
rd

C
a

s
te

r 
C

a
rr

ia
g

e

L
o

c
k
in

g
C

a
s
te

r

U
p

p
e

r 
F

o
o

t
U

-L
e

v
e

r

H
e

a
d

U
-L

e
v
e

r

B
o

a
rd

 M
o

u
n

ti
n

g
B

ra
c
k
e

t

L
e

v
e

le
r

R
o

d
W

ir
e

fo
rm

M
a

tt
re

s
s

R
e

ta
in

e
r

L
o

c
k
in

g
C

a
s
te

r

L
o

c
k
in

g
C

a
s
te

r

W
ir

e
fo

rm
W

a
lls

a
v
e

r

H
e

a
d

D
e

c
k

C
o
p
y
ri
g
h
t 

©
 2

0
1
1
 B

a
s
ic

 A
m

e
ri
c
a
n
 M

e
d
ic

a
l 
P

ro
d
u
c
ts

, 
a
 d

iv
is

io
n
 o

f 
G

F
 H

e
a
lt
h
 P

ro
d
u
c
ts

, 
In

c
.

P
a
g
e
 7

 o
f 

7

S
T
A

N
D

A
R

D
 L

I
B

E
R

T
Y

 B
E

D
 S

E
R

V
I
C

E
 P

A
R

T
 D

I
A

G
R

A
M

M
o

d
e
l 

7
0
1
; 

l
B

T
7
1
7
4
 S

h
o

w
n

S
p

a
n

n
e

r
P

la
te


